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RPT INTERNATIONAL LTD 
UNIT 2108-2110, 21ST FLOOR, PROSPERITY PLACE,6 SHING YIP STREET,KWUN TONG,KLN., 
HONG KONG 
 

This report supersedes all previous documents bearing the test report number HKHL1308083331JL. 
 
The following samples were submitted and identified on behalf of the client as: 
WEBER ROTISSERIE KIT Q300, Q200, Q100 
 
 
SGS Case No. : HKHL130800059778 
Style / Item No. : 17524 17560 17561 
Buyer : SEIDENFADEN DESIGN COPENHAGEN APS 
Country of Origin : CHINA 
Country of Destination : DENMARK 
Sample Receiving Date : AUG 20, 2013 
Test Performing Date : AUG 20 – 26 , 2013 
 
 

Test Requested : Please refer to the result summary. 

   

   

Test Method & Results : Please refer to next page(s). 

   
 

Result Summary :  

  Test Requested Conclusion 

  Article 3 of European Regulation No. 1935/2004. 
(Selected part as specified by client) 

-- 

  Metal – Extractable heavy metals PASS 

 
 
Signed for and on behalf of  
SGS Hong Kong Ltd. 

 
  
Tam Yi Mei, Mei 
Section Manager 
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Test Results : 

 
Article 3 of European Regulation No. 1935/2004 
 
Metal / Metallic coating – Extractable heavy metals 
 
Method : Sample preparation in 3% acetic acid (w/v) in aqueous solution at 100°C for 2 hours with reference to 

EN13130-1:2004 for selection of test method, followed by analysis using Inductively Coupled Argon 
Plasma Spectrometry (ICP). 

 

Result (mg/kg) 
Test Item 

1 

Reporting Limit 
(mg/kg) 

Recommended Limit 
(mg/kg) 

Extractable Chromium ND 0.05 1 

Extractable Nickel ND 0.05 0.07 

Extractable Lead ND 0.01 0.02 

Extractable Cadmium ND 0.002 0.002 

Extractable Copper ND 0.10 5 

Extractable Cobalt ND 0.01 0.05 

Extractable Aluminium ND 0.20 2 

Extractable Manganese ND 0.25 0.6 

Comment PASS -- -- 

 
Sample Description : 
1. Silvery Metal 
 
Note : 1. mg/kg = milligram per kilogram of foodstuff in contact with 
  2. ºC = degree Celsius 
  3. ND = Not Detected  
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*** End of Report *** 
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